
An Investigation of Nitrification Predictors

and Factors in Two Full-Scale Drinking Water

Distribution Systems

by

Daniel Scott

A thesis

presented to the University of Waterloo

in fulfilment of the

thesis requirement for the degree of

Master of Applied Science

in

Civil Engineering

Waterloo, Ontario, Canada, 2012

c©Daniel Scott 2012





AUTHOR’S DECLARATION

I hereby declare that I am the sole author of this thesis. This is a true copy of the thesis,

including any required final revisions, as accepted by my examiners.

I understand that my thesis may be made electronically available to the public.

Daniel Scott

iii





Abstract

The biologically-mediated process of nitrification can occur in chloraminated drinking water
[...]
improvement in both short-term and long-term control of nitrification. Also of note is the

reservoir management strategy developed by Sathasivan et al. (2010) in which they used a

batch test method (Sathasivan et al., 2005) to determine when a reservoir was at risk of a

nitrification episode. At such times the reservoir was refilled with non-nitrifying water by

performing serial dilutions.

For preventing nitrification from becoming established, additional control methods have

been investigated. Skadsen (2002) did an experiment in a full-scale distribution system on the

effectiveness of high pH in controlling nitrification. A very high pH (>9.4) appeared to reduce

nitrification. The experiment was deemed successful and a move to a higher pH was made;

over an 8 year monitoring period following the increase, the frequency of nitrification in that

system was reduced. The author reviewed other studies on the relationship between pH and

nitrification which showed that it had potential as a control option, but the data was mixed.

Oldenburg et al. (2002) discussed the possibility of raising pH to control nitrification based on

theoretical considerations. A higher pH lowers chloramine decay (Vikesland et al., 2001) and

may be sub-optimal for AOB growth above 8.5 (Villaverde et al., 1997), but as they found it

also reduces the disinfection rate of chloramines; they were unable to determine which effect

would be most significant. Fleming et al. (2008) applied their Nitrification Potential Curves

model to full-scale drinking water distribution systems, and based on differences between

systems in their study with different pHs, they speculated that raising the pH may be a

viable control strategy for nitrification. McGuire et al. (2009) tested the use of chlorite (0.6

mg/L) for preventing nitrification in a full-scale system. Their results showed that it was

somewhat effective at preventing nitrification. However, chlorite is a regulated parameter in

some jurisdictions, so it is not likely to be a preferred option. For example, the Canadian

Drinking Water Quality guidelines have a maximum acceptable concentration of 1.0 mg/L

(Health Canada, 2010).

2.6 Modelling Nitrification

The topic of modelling nitrification is discussed in detail in Chapter 6. Having effective

models for nitrification available can assist drinking water distribution system operators by

20



predicting when the potential for nitrification exists. With advance warning, nitrification

episodes may be avoided or averted.

Based on factors that are known to impact distribution system nitrification, some re-

searchers have developed models to predict when nitrification episodes will occur or how

they will develop. Most of these models are based on considerations of the mechanisms by

which selected factors impact nitrification, although a statistically-based logistic regression

model (Yang et al., 2007) has also been developed.

Fleming et al. (2005) developed a model that generated “Nitrification Potential Curves”

between conditions considered non-nitrifying and potentially nitrifying. These curves were

based on a balance between growth and inactivation rates of nitrifiers, with the ammonia

concentration promoting growth, and the total chlorine concentration acting to inactivate the

nitrifiers. The same approach was adopted by Speital et al. (2011), who also added the effect

of trihalomethane (THM) cometabolism and toxicity to their “Nitrification Index” (N.I.)

model. More detailed mechanistic models were developed by Liu et al. (2005) and Yang et al.

(2008); they used mass balance equations for a set of chemical and microbiological parameters

relevant to distribution system nitrification. The former was developed for steady-state plug-

flow scenarios, and the latter was dynamic with completely-mixed hydraulics. Yang et al.

(2007) developed a risk-factor probability model for distribution system nitrification, using

logistic regression to identify significant parameters. Another model is the C/N model of

Zhang et al. (2009b), which expands on the work of Verhagen and Laanbroek (1991) to

predict whether nitrifiers or heterotrophs will be dominant in a distribution system, based

on the carbon-to-nitrogen ratio.

Most of the models that have been proposed for distribution system nitrification incorpo-

rate substrate and disinfectant effects. The Nitrification potential curves model of Fleming

et al. (2005) is based on a balance between Chick-Watson kinetics for inactivation of AOB

and Monod kinetics for their growth. The semi-mechanistic model of Yang et al. (2008)

incorporates substrate and disinfectant effects into a mass balance for AOB in the same way.

Liu et al. (2005), in contrast, included the disinfectant effect in a Monod-type expression as

an inhibition on growth, rather than as an inactivating agent, in their nitrification model.

Perhaps the most interesting approach to incorporating substrate and disinfectant effects

into a nitrification model was in the work of Yang et al. (2007). By fitting a logistic risk

model to their experimental results, they found that the ammonia concentration was not a

statistically significant predictor of the risk of nitrification. A low total chlorine residual was

a significant risk factor. They explained the exclusion of ammonia by suggesting that if the

dominant forms of AOB in their experiment were adapted to low ammonia concentrations,

then higher ammonia levels may not significantly increase the risk of nitrification.

21



2.7 Conclusion

This chapter has reviewed the issues surrounding nitrification in chloraminated drinking

water distribution systems. Ammonia-Oxidizing Bacteria (AOB) and Ammonia-Oxidizing

Archaea (AOA) are the microorganisms responsible for converting ammonia to nitrite, the

first step in the nitrification process. Factors affecting nitrification include the ammonia and

total chlorine concentrations, pH, and temperature. Some researchers have developed models

to predict the occurrence or magnitude of nitrification events. The most critical consequence

of nitrification is a decline in the disinfectant residual; a potential proliferation of HPCs and

changes in the ammonia, nitrite, and nitrate concentrations are other significant impacts.

There are a number of unanswered questions related to distribution system nitrifica-

tion. Some of these topics are addressed in subsequent chapters, such as the presence of

AOA in chloraminated distribution systems and whether nitrifiers can successfully compete

with heterotrophs for ammonia-nitrogen. Some of the models that have been proposed are

evaluated.

22



Chapter 3

Description of Systems

To study water quality in drinking water distribution systems, experiments can be done

using samples taken directly from full-scale distribution systems or using model water that

is prepared in a laboratory to contain constituents of interest at defined concentrations.

Work to date on nitrification in chloraminated drinking water distribution systems has been

done both with pilot-scale or bench-scale systems (such as Fleming et al. 2005, Yang et al.

2008, Verhagen and Laanbroek 1991, Regan et al. 2002, Pintar and Slawson 2003) and with

sampling from full-scale systems (such as Pintar et al. 2005, Fleming et al. 2008, Sathasivan

et al. 2005, Sathasivan et al. 2008, van der Wielen et al. 2009, Lipponen et al. 2002).

For this study, it was decided to use water taken from full-scale distribution systems for

both phases of the work: first, a full-scale sampling campaign, followed by batch testing of

samples from selected sites. The use of water from full-scale systems has the advantage that

it will include factors that are missing from model waters, such as contact with pipe surfaces.

There were two full-scale distribution systems included in this study. This provides more

confidence in interpreting results than a study conducted at a single distribution system. It

also provides some differences in water quality (such as different DOC levels) whose impact

on nitrification can be evaluated. Within the distribution systems examined in this study,

an effort was made to pick sites that were anticipated to have varying degrees of nitrification.

The water utilities of the City of Toronto (Toronto Water) and the Region of Waterloo

participated in this study, both of which are located in Ontario, Canada. Sites were selected

from portions of their distribution systems that were served by the same water treatment

plant. Table 3.1 summarizes the two systems involved in this study, including the average

values (over the course of the study) of selected parameters at the point at which treated

water entered each distribution system (i.e. sites RCL and K20S14). With the exception of

alkalinity data, which was provided by the utilities partnering in this research, these param-

eters were measured according to the methods listed in Section 4.2 for physical and chemical

23



parameters while AOA and AOB enumerations were conducted by Dr. Michele Van Dyke,

from the NSERC Chair in Water Treatment in the Department of Civil and Environmental

Engineering at the University of Waterloo, according to the methodology described in Ap-

pendix B. The samples for raw water AOB & AOA were taken from Lake Ontario in Oct.

2010 and from the Grand River in Nov. 2007.

Table 3.1: Descriptions of the two systems involved in this study, including average values at the

entrance to their distribution systems (sites RCL and K20S14, respectively) during the sampling

campaign.

Parameter Toronto Waterloo

Water source Great Lakes’ water Highly impacted surface water

blended with groundwater

pH 7.49 ± 0.17 7.47 ± 0.18

DOC (mg/L) 2.64 ± 0.86 3.57 ± 1.32

Conductivity (µS/cm) 316 ± 34 706 ± 62

Alkalinity (mg/L as

CaCO3)

80.4 222

Total chlorine residual

(mg-Cl2/L)

1.28 ± 0.11 1.47 ± 0.12

Ammonia (mg-N/L) 0.13 ± 0.10 0.15 ± 0.05

Nitrate (mg-N/L) 0.43 ± 0.12 3.48 ± 0.52

Nitrite (mg-N/L) 0.001 ± 0.002 0.004 ± 0.004

Raw water AOB

(cells/100mL)

575 210

Raw water AOA

(cells/100mL)

0 4370

Values listed in this table are means ± standard deviations. Alkalinity data was provided by the

utilities partnering in this study. Raw water AOB & AOA were taken from Lake Ontario in Oct.

2010 and from the Grand River in Nov. 2007.

The water source for the City of Toronto is Lake Ontario. The portion of the Toronto

Water distribution system included in this study is served by a conventional water treatment

plant (R.L. Clark WTP; site label RCL in this study) with a capacity of 615 ML/d (City

of Toronto, 2011). The process train includes pre-chlorination (for zebra mussel control),

coagulation, flocculation, sedimentation, mixed media (anthracite/sand) filtration, post-

chlorination, and chloramination.

The water in the Region of Waterloo distribution system is a blend of surface water (20%)

and groundwater (80%). The surface water source is the Grand River at Kitchener, which

24



receives agricultural and urban run-off. In the Region of Waterloo, water from the Grand

River passes through a complex treatment train: coagulation, flocculation, sedimentation,

ozonation, filtration, UV disinfection, and chlorination, followed by the addition of ammonia

to fix the disinfectant residual to a chloramine form (primarily monochloramine). This water

is blended with groundwater prior to entering the distribution system (Region of Waterloo,

2011).

There were some similarities and some differences between these systems. Both systems

use monochloramine as a secondary disinfectant and they have pH levels in the same range.

The Region of Waterloo distribution system is fed by more heavily-impacted source water

than the Toronto Water distribution system, but also has a more extensive treatment pro-

cess and a higher initial disinfectant residual. The DOC concentration, conductivity, and

background nitrate levels were higher in Waterloo. Alkalinity was also greater in Waterloo

than in Toronto, but both systems were far above the levels where it would be a limiting

factor for nitrification (14 mg/L per mg/L of ammonia-nitrogen, Zhang et al., 2009b). A

notable difference between the systems was the presence of nitrifying microorganisms in their

respective source waters. In Lake Ontario, AOA were below their detection limit when the

raw water was sampled but AOB were present. In the Grand River, the surface water source

for the Waterloo distribution system (separate samples were not available for the ground-

water source prior to blending), AOA were observed to outnumber AOB. These differences

between the systems involved in this study may serve to explain the results presented in

Chapter 4.

The following sites from the Toronto Water distribution system were sampled in the

course of this study:

• RCL—the R.L. Clark Water Treatment Plant (WTP) that feeds the sites below

• 602—tap in a municipal building

• 801—tap in a municipal building

• 804—tap in a municipal building

• 805—tap in a municipal building

• 904—tap in a municipal building

• 905—tap in a municipal building

Sites from the Region of Waterloo distribution system that were included in this study

are described below.

25



• K20S14—this reservoir is immediately outside the Mannheim WTP and feeds the other

sites listed

• W21—outflow from an enclosed reservoir

• WOD08—tap in an industrial cafeteria

• WOD05—tap in a commercial building

• WOD06—a dead-end site

• WOD04—this site is near a free-chlorine booster station; the disinfectant residual here

is free chlorine (at all other sites the residual is predominantly monochloramine)

• E60T—outflow from an enclosed reservoir

• WOD61—the most distant site from the WTP

Cumulative hydraulic residence times are not available for these sites; they are listed

approximately in the order of their distance from their respective water treatment plants,

but it cannot be confirmed that the cumulative residence times necessarily follow the same

order. Figures 3.1 and 3.2 show the spatial layout of the sites that were sampled in this

study.

These sampling sites were chosen such that they all were fed from a single WTP (within

each distribution system), yet were spatially dispersed and had some differences in the histor-

ical records of their total chlorine concentrations and HPC levels. The goal in the selection

process was to include some sites which may be susceptible to nitrification while others

would be expected to have stable water quality. This judgement was based primarily on

historical total chlorine residual records for each site: whether they were stable or exhibited

some predictable decreases in warmer months. Other parameters such as heterotrophic plate

count (HPC) bacteria levels were also considered.

In order to determine how water quality varied over time in these distribution systems, to

observe seasonal differences, and to capture any nitrification episodes as they might develop,

sample collection frequency was targetted at 2 week intervals. The main sampling period

lasted from late November 2009 to August 2010 in Toronto (9 months) and from February

to August 2010 in Waterloo (7 months). Samples for batch testing (see Chapter 5) were

collected on dates in August, October, and November 2010. Table 3.2 provides a record of

the dates on which samples were collected.

26



Figure 3.1: Sample sites in the City of Toronto that were monitored for this study (Google Earth).

This portion of the distribution system is fed from the R.L. Clark WTP (site RCL in this study).

27



Figure 3.2: Sites in the Region of Waterloo that were monitored for this study (Google Earth).

Site K20S14 is a reservoir at the Mannheim WTP that feeds the other sites listed. W21 and E60T

are also reservoirs.

28



Table 3.2: Distribution system sample collection dates in 2009–2010.

Toronto Waterloo

24-Nov

8-Dec

12-Jan

27-Jan